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il BA A Tt 602248 3.7V 600mAh 2. 22Wh
50 4 A Chinese
Name of Sample ¥ Polymer Lithium—ion battery 602248 3.7V 600mAh 2. 22Wh
English
Gt R 1124100459
Sample No.
Ft el LN S R AT A
Consignor Chongqing Fuhua New Energy Technology Co., Ltd.
A AT KR el R B A W)
Manufacturer Chongging Fuhua New Energy Technology Co., lLtd.

nol 3 WA E AR Rt T

A7y ik ST/SG/AC. 10/11/Rev. 8 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 8
Test method Section 38.3
3 = eI GRBGRbRiET )

] 18 X - i y
-HK;}T/& ST/SG/AC. 10/11/Rev. 8 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.8
Criterion Section 38.3

A Fe AL e
A R, FEX( JEI R
ppearance Silvery and yellow Alummum-plaslics shell
s, ~ f{ A._‘\ ‘k
At B 9094-10-21 HemAeis B 4 2024-10-25 ~ 2024-11-25
Accepted Date lest Date
o5 B BRI G BRED ; bt AMIE R B IR LTl BRI AL
R Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems civcuit, Crush, Overcharge, Forced discharge
AR, R TSI GRS BRI ST/SG/AC. 10/11/Rev. 8 38. SRR,
The sample has [mssefl the Lest items of UN Manual of Te'sl,»*%’ an’l CPT"“I'QI ia
Homskd  [S1/56/AC. 10/11/Rev. 8 Section 38.3 /< \}\ b ,,/ N
\\\t\)f _(:{".;' 4
Conclusion _\%_.,:_,‘ <f =
A3 H I (Date)<— 2024-10-25 ‘
&% Al 75 e ol st b Rechargeable Single Cell Battery “\'\_ J'
‘J’ ‘{5\ s
Comment
E i Ao R / B L A
Consignor 516006
Address Post Code
5 - 5 A .
ok gy VE 1y i
! Approver: Checker: Compllel
RS

Frte e A s K (Head of New Energy Safety Department)

LY
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pg | EWHE LA W ERSITEFRT pasr | ks | &
ey . YN 25 g E
Name of Test Standard requirement or The e .
No. Clause Number of Standard Test Result | Conclusion [ Remark
ltems
W Gl AR T
R WH ST/SG/AC. 10/11/Rev. 8 38.3 BUIGT. 1 WA 1
%Eﬁm IN Manual of Tests and Criteria See Appendix 1 ﬁ-ﬁ‘r /
Altitude ST/SG/AC. 10/11/Rev. 8 Section 38.3 Test ' Pcsed
simulation T. 1 o
TR Gt it T
S H) ST/SG/AC. 10/11/Rev. 8 38.3 T, 2 W% 2
2 B UN Manual of Tests and Criteria See Appendix 2 ey /
Thermal test ST/SG/AC. 10/11/Rev. 8 Section 38.3 Test Passiad i
T, 2 o
WEAIH Gl il T
= MY ST/SG/AC. 10/11/Rev. § 38,3 H46GT. 3 W 3
3 Vbﬁzij UN Manual of Tests and Criteria See Appendix 3 g /
lbration ST/SG/AC. 10/11/Rev. 8 Section 38,3 Test Passed
r S50
B b A bk T
y ) ST/SG/AC. 10/11/Rev. 8 38.3 lgaT. 4 ULIf e 4
4 S{;’Tﬁik N Manual of Tests and (riteria See Appendix 4 ﬁ}{{, /
oc ST/SG/AC. 10/11/Rev. 8 Section 38,3 Test Prassed
T. 4
EA I Ctas RERAET
H M) ST/SG/AC. 10/11/Rev. 8 38,3 WldGT. 5 BLEE 5
5 SR UN Manual of Tests and Criteria See Appendiz 5 O f% /
External short |s7/sc/AC. 10/11/Rev. 8 Seclion 38.3 Test Passed
circuit T.5 T
AT OIS T =
WY ST/SG/AC. 10/11/Rev. 8 38. 3 1AKIT. 6 L& 6
6 C}%Eh UN 'Man,nﬂl of Tests and Criteria See Appendix 6 g /
rus ST/SG/AC. 10/11/Rev. 8 Section 38.3 Test Passiad
T.6
g e R RRE T
s W» ST/SG/AC. 10/L1/Rev. 8 38.3 AT, 7 W 7
7 ﬂ:ﬁﬁﬂ IIN Manual of Tesls and Criteria See Appendix 7 "S’n{‘?,‘ /
Overcharge ST/SG/AC. 10/11/Rev. 8 Section 38,3 Tesl Passed
T.7 )
s LU At T
JIFy ST/SG/AC, 10/11/Rev. 8 38. 3 WIGT. 8 WA 8
| (N
8 F gﬁﬁiﬁ?} UN Manual of Tests and Criteria See Appendix 8 [y 7
orced discharge |sT/sG/AC. 10/11/Rev. 8 Scction 38.3 Test Paxsed
T_ S [¢ Te e
o) BRI A SRBELE :20°C-25°C ; FRIEIRE : /%
Test Environment Ambient temperature:20°C-257C;Ambient humidity:/%
Condition
2R B /
Test Item
oA
o LA Ry :
3 NORBE | S / o
Subcontracted Test HEEEE /
Condition Subcontracted | Name Post Code
Laboratory Huhk / w15 /
Address Tel

/N

ha

d




E A TR A A PR 8]
#om R - AR
Shanghai Institute of Chemical Industry
Testing Co., Ltd. Test Report— Appendix 1

NO. 1124100459

| 3/11
= 1 BT AA | B
No. Name of Test Items Altitude simulation
5 B gk A XIEH] Before RIE S After P AL LS VAL
Y5 Sample Status RE F#OE | RE Fro& @& | Mass Loss | Residual &%
Sample Mass oCV Mass ocv oCcVv  |Other
No. /g v /8 A% 1% 1% Event
001 | it | 13.0460 | 416 | 13.0458 | 4,16 0.00 | 100,00 | O
;'002 et | 132212 4,17 13.2186 | 4.17 0. 02 100.00 | ©
003 | idcEeAM | a2.9u12 | 407 [ 129102 [ 416 0. 01 99.76 | ©
004 | jpiloErAm | wsoazeo | 417 131269 | 417 0.00 | 100.00 | ©
005 | joyiCicsidsirs | 13.0330 | 416 | 13.0316 | 4.15 0.01 99.76 | ©
05 | g i ds0e | 4tz | 1Te1 | 407 0. 01 100.00 | ©
007 | gpicmtilt les.ozel | 407 | 13.2338 | 1 4.16 0.02 | 99.76 | O
008 | peoicicaitftl o | 12.9852 | 417 | 129832 | 4.17 0.02 | 100.00 | ©
009 | asere monn aharged | 13195 | 418 | 13.1929 | 417 0.02 | 99.76 | o
010 L 131087 | A.17 | 13,1074 | 416 0. 01 99.76 | ©

25CYC Fully charged

,|This space intentiomally

left blank

o LR V-RA DRR R-2% 2 F-A& K 0-ARH. Lk A FfR. AR, ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 9 WA E LA | AW
No. Name of Test [tems Thermal Lest
\ s A A S A
: ; 745 A] Before )5 After &%
*#puﬂ *f‘u%;y{,ié ih-&l ﬂ] elore 'Ifik.lg,-f- (=3 fter })ﬁ-iiﬁlk %‘J%%& -,ﬂ:—’r‘@.a
Y5 Sample Status & ?f‘ﬁ&%}i )ﬁ*ﬁ JT‘E&I‘E,E_ Mass Loss| Residual ﬂ'u%‘
Sample Mass OCV Mass ocv OCV |Other
No. lg N lg N 1% /%  |Event
001 | o CCHRAR ) 13,0458 | 4.16 | 13.0439 | 4.08 0.01 | 98.08 | o
002 (A AR, 13. 2186 4.17 | 13,2154 | 4.08 0. 02 97. 84
ICYC Fully charged | "= 21%0 - S &1 - e . 0
003 | lQCERES | 12,9102 | 416 | 12.9094 [ 4.09 0.01 98.32 | o
1OYCoe A Al S - 1o ;
004 | joerontAL Lo 131269 | 417 | 131257 L. 08 0.01 97.84 | ©
005 | oeciciiim | 13.0816 | 415 | 13.0306 | 407 0. 01 98.07 | ©
¢ 25CYCHEA AL : 5
006 | ppacroi®Al 131791 | 417 | 131790 1.09 0. 00 98.08 | ©
25CYCHEA el Q g ; 0 99 )
007 | pp(CERAT o | 13.2338 | 416 [ 13.2331| 4.08 0. 01 98.08 | O
250YCsE Aol o i ;
008 | ppeciCistil | 12.9832 | 417 | 12.9825 | 4.08 0. 01 97.84 | ©
25CYCHEA AT 9 1cC . . ; ,
000 | ppciCARAM o | 18.1929 | 417 [ 13.1927] 4.08 0. 00 97.84 | O
25CYCHE4 il ’ 416 . ‘ /
010 | ppiiCutsl o | 131074 | 416 | 13.1073 | 4.08 0. 00 98.08 | O

+|This space intentionally
left blank

7l
1
o)

Bz, L V-4 DAk R-2RE PR K 0-RMR. LRA. AR LS FALK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire 0-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.

-\

~
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A% 3 AR LA | B
No. Name of Test Items | Vibration
e | BaRs RAPHT_Before RIS Afler | proan o | fla bR | Sd
Y5 Sample Status & FwE| FAE Ff 34 @, /& | Mass Loss | Residual EI/p <3
Sample Mass ocv Mass ocvV ocyv Other
No. /g N /g /V % 1% Event
001 | | geliCiAt o |13.0439 | 4.08 | 13.0160 | 4.08 0.00 | 100.00 | o©
002 | idCEkrt o |13.2154| 4.08 | 13.2183 | 4.08 0.00 | 100.00 | o©
003 | ecicutrt o [12.9094| 409 | 129100 | 4.09 0.00 | 100.00 | o
004 | it oo | 13,1257  4.08 | 13.1261 | 408 0.00 | 100.00 | o©
005 | o lCERA® 1130306 | 4.07 | 13.0329 | 4.07 0.00 | 100.00 | o
006 | seaiicare o |NBTP90 | 409 | 181809 | 408 0.00 | 99.76 0
007 | jpBocmmAn o |13.2331| 4.08 | 13.2356 | 4.08 0.00 | 100.00 | o
008 | o 200CHRAD 1129825 | 4.08 | 12.9850 | 4.08 0.00 | 100.00 | o
009 | ploncitm® | 181927 408 | 13.1952 | 4.08 0.00 | 100.00 | o©
010 | ,lncieml 131073 4.08 | 13.1089 | 4.08 0.00 | 100.00 | o

< |This space intentionally

left blank

Liie LR V-RA, DR R-3A PRk 0-Rahk. LR Tk, ARl AR
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 A B & AR it
No. & Name of Test Items Shoek
. I XJIEAT Before ‘iuﬁfa‘ After FEARE | {T'\ AR
e Sample Status =z I 34, JE fi& JF 944, )& | Mass Loss | Residual %
Sample Mass OCV Mass 0Ccv oCV | Other
W, lg v /g 1A% 1% 1% Event
001 | o CCERAE | 13,0460 | 4.08 | 13.0434 | 4.07 0. 02 99.75 | o
002 | o CGERA | 32183 | 408 | 13.2180 | 4.08 0. 00 100.00 | ©
003 | qilCirAm | 129111 409 | 129085 | 4.08 0. 02 99.76 | ©
004 | iCiCERAL | g3i261| 408 | 131251 | 4.08 0. 01 100.00 | ©
005 | o lCARER 1 13,0329 407 | 13.0320 | 406 0. 01 99.75 | 0
006 | g l0CERAL | 13,1809 | 4.08 | 13.1800 | 4.08 0. 01 100.00 | o
007 | plicihrn | 132356 | 408 | 13.2338 | 4.07 0.01 99.75 | o
008 | puOCRA | 12,9850 | 4.08 | 12.9836 | 4.08 0. 01 100.00 | ©
000 | pu 2OCHRRE ol 31052 | 4.08 | 13.1938 | 1.08 0. 01 100.00 | o
010 | spniCikAit | 131089 | 408 | 131087 | 4.08 0.00 | 100.00 | o

LT R

This space intentionally

left blank

%ﬁ:k%%VﬁﬁimﬁﬁRﬂﬁiFQKG%ﬂ%.%%%»i%%\iﬁﬁwiﬂkn
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 : Hom R B 4 A b

No. Name of Test Items External short circuit
e HaRA eatiLie ik AR
_Sample No. Sample Status WK, B nﬁé Femperamre Other Event

001 1C\<£[?E1flf\/+\flhllxlllgm o7 2 0

002 {510 Pully o 7.1 0

— 1(:\%(1&?1\/]\3;;[11%1 56. 3 0

004 1L\(1C;[1Tf\/l\ (ﬂﬂfhed 2. 6 ~

005 3 P18 5.1 0

0oe ZSCf?L:Ei?fﬁlggetl 57.4 0

007 25C€gcgﬁ?§§tj§g%god o7. 7 0

008 25C§ECES{§3E3E!ing a7 4 0

009 25C$2CES?§3::ﬁ:iged n7.9 0

010 25CYCTE AT 57.0 0

25CYC Fully charged

LR 251

This space intentionally lelt
hlank

Bii: DAk RAEL PR K 0-LfRfh, ALK, LA,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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20CYC 50% Capacity

v A% 6 BARA LAk | B
No. Name of Test Items Crush
M th% H Sk A H o R R iR A P
Sample No. Sample Status Max. Extcm/z.l{jTemperature Other Bverit
ot 1{:\}(?\:5%? Ocnul{prui ity 23.7 o
ois 1CYI(mf5(0u)0Lf$¢ .it_v 23.3 0
e 101((\;0‘5 Ornif;r:l ty 23.9 0
o LCYC 508 Capac ity 23.3 -
015 1CY]CL ‘5(0"3 nr[:;fl ty 23.3 0
vl 2*:(_“2\86[‘13(0”: (gagl_tll ty 23.7 0
ol 2)(,2\5({? ‘%Cm? (g;ﬁ.dh:l ty 23.5 0
ISCY =
018 zsrzl?(ga‘cbef {zﬁi ty 23.9 0
o SRR sty 23.3 o
020 25CYC 0% 7t - 5

AR H

This space intentional ly

hlank

left

&k DR F-A2 R O-RMRIR. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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i 7 B A LA | TR

No. Name of Test Items | (yercharge
Hou b R AT K
Sample No. Sample Status Other Event

021 L1 Putly aharee 0

V(R A

022 1(;\‘3‘{ \rﬁ 7 g-' -(ﬂ:;illi‘gcd L

023 JCYECESTEjbe!igPd Q

024 ICYéCEE?§j§fEEigCJ e

025 Zﬁﬂiicgﬁf$jkjﬁ:ﬁged 0

026 JSC;’?(EE{LI:L\EE;{HJ 0

027 25C$gcgﬁf§j§zﬁééged 2

028 25@32C§S??féjijiged 2

This space intentionally left hlank

Hii: D-fRAR F-AL K O-Fffik, LATK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

—
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i g BRAA A | e
No. Name of Test Items Forced discharge
*‘f‘ f)ﬁ]“’j‘ *:‘T—,'n%}'kﬁé _}j\‘_,{&}/ﬁ&l%
Sample No. Sample Status Bither Bt
029 10YC lr[u\w{lj\h {(Jl:jz%-llliargecl 0
030 1CYC lPEI\l{l)\L. jfi%cﬁn‘god 0
031 1CYC ll'(l?l(l??lflbf:inged 0
032 1CYC ]F(u\lclj\:‘ {i‘;{%'}i reged 0
033 1cye 11-[;?1(17\h ifl) fclllin‘gcd o
034 1CYC ]!*(;1\’1(‘]}\5 ﬁ:}:‘i,g(cl l{]i a rged 0
e A
035 1CYC Fgl,l\l{:l y d 1{(@?;11 ged 0
036 1cYC lfLu\ Clj; (hji(r_r&n ‘ged 0
037 1CYC lF[L?’irlJ\,l: ;/dhiﬁfcjgm'god 0
038 1CYC 1F[:1YIC1J\L. jri]‘iﬁ'ﬁn'gvd %
E5 zanczicu\ltl? iriffcﬁ?arnod 0
040 250 Y(Z%](IlYl I;L Jrrlﬁi(ct?:n ged 0
Bl 25(’\'(?517(31[;1‘?ﬁ;ﬁfcﬁn‘ged 0
042 ZSCY(? SF(‘HYICI}»L /rl; 1H3 : Eﬂrged 0
043 ZSCYC"-Zﬁ*E qulll\lfJ ﬁ‘iﬁfgigarged 0
014 25(?\’{",2 S]*Ei?(l(‘.l?iﬁi%fc[lﬁn‘gvd 0
045 25CYC2 5}5?5‘?}??%{3'#6]‘@(1 O
046 25CYC‘,2‘ 5FCLT(ICIT;E A(fl?i:ll%arged 0
et 25(?‘{(? ?iiﬁclbfiiﬁfcllgarged 9
048 250G Full 11\:“ %iﬁfcl}lf'arged g

&ik: D-MRAR PR O-RMFIR, AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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